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CUSTOMER NAME: XIAMEN KSENG METAL TECH CO.,LTD 

ADDRESS: 6F-601, HUIXIN FINANCIAL BLDG, NO.891, FANGHU NORTH 2ND 

RD, HULI DIST, XIAMEN, 361000, FUJIAN, CHINA 

 

Sample Name : STEEL PIPE 

Product Specification : Φ76  T3 

Material and Mark : Q235B 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 

*********** 
Date of Receipt  : Sep 07, 2020 

Testing Start Date  : Sep 07, 2020 

Testing End Date : Sep 09, 2020 

Test result(s)    : For further details, please refer to the following page(s) 
(Unless otherwise stated the results shown in this test report refer only to 
the sample(s) tested) 

 
Signed for 
SGS-CSTC Standards Technical  
Services Co.，Ltd Xiamen Branch 
Testing Center 

 
Hank Li 

Authorized signatory 
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Chemical Composition Analysis: 

Test Method:  GB/T 4336-2016，AMD.1-2017 

Element C Si Mn P S 

Req.,% ≤0.20 ≤0.35 ≤1.40 ≤0.045 ≤0.045 

Result ,% 0.16 0.16 0.35 0.020 0.027 

Conclusion  Pass  Pass Pass Pass Pass 

Note: The requirement is extracted from type Q235B in GB/T 700-2006 
 

Original Sample Photo: 

 
******** End of report******** 


		2020-09-09T16:01:30+0800
	Shenzhen
	SGS officially issued document




